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UFULLF 2 BMRBEE GREERER)
Lithium-ion (polymer) rechargeable cell or battery
Certification for Similar Models
No.: QA-7344

Date: 2017/10/05
1. O¥E#, cell (O3 7NN singlecell T3 Z NI\ 71U — single cell battery)
BHE battery(pack) (Z)VHERK,composition of cell 1 2P5S )
. customer model name : BL1830B Murata model name : LIPWO015
3. B %& 4 /customer : Makita Corporation
4. FE¥rated

HH /item HA&1H / specification , {ii# /remarks
NFrEEJE /nominal voltage 18V
EHA R rated capacity 3000mAh
7w MEFEMRE(Wh) 54Wh
/Watt-hour rating

5. JE{LIHEHE B O BR A5 S Similar Model and Test Result
1) L4/ Similar Model (Murata model name) : LIPW002 (18V 3000mAh 54Wh)
2) RBEEETest Result
EHiEh4 7 A b #5 5L / Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEE T A P ROHEE%E (383 UFILAEM) | TAMEER/ . K

NO | 5 A FIHH test item test results g Temarxs

Tl | BEIIal—3 a3 (Altitude simulation) OK

T2 | BEHS (Thermal test) OK

T3 | #kMh (Vibration) OK

T4 | ffifi® (Shock) OK

T5 | #ER%E#H (External short circuit) OK

T6 | 28 (Impact) OK

T7 | BFE (Overcharge) OK BEMII R4 for battery only
T8 | 3&Hilji&E (Forced discharge) OK ,

B ENE H ./ Tested Date : 2009/05/13~2009/06/25 (' T8: 2003/07/15~2003/07/29 )

KR AL BB LIRS, Murata's similar model name for packing:LIPWO005

WAt BEiiH /Tested Date for Package : LIPW0OOSMKPD(J) 2011/08/29~2011/08/30
LIPWOO5(L 7 #fi 5 E 7)) 2012/11/28~2012/12/03

FEF A MERITEEE S A B(UN Manual of Tests and Criteria 5th revised edition Amendment 2,

Part I, subsection 38.)ICHEWHER LU R THD Z EEFEHANWELET, '

We, Tohoku Murata Manufacturing Co., Ltd., hereby certify that above results are confirmed in

accordance with the Manual of Tests and Criteria of the UN Recommendations on the Transport of

Dangerous Goods, 5th revised edition Amendment 2, Part III, subsection 38.3.

3) BRSOy MREERE (Wh), EJELLE  Ratios for Watt-hour rating, Voltage
LSRRI LT, 7y MEEBBEWh)DOELN2 0 %N, BDOEEDOHEMN 2 0 BLANTH S
ZEEEHLET.

We certify the change of the subject model to the similar model is in Watt-hour rating of less than

20% and the increase in voltage of less than 20%.
LIPWO015/LIPW002 : 7 MEEEHKE (Wh) [k Watt-hour rating Ratio=100%.

/2/ W%Ett/ Voltage Ratio=100%

Koichi Mlyota/
Quality Assurance Department
Tohoku Murata Manufacturing Co., Ltd. '
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Tohoku Murata Manufacturing Co., Ltd.

1-1 Shimosugishita, Takakura, Hiwada-machi, Koriyama-shi, Fukushima, 963-0531 Japan
Phone: +81-24-955-7770 / Fax: +81-24-955-7808

A : Checklist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.
(Change = (. Nochange = -—)

Battery Pack Model : LIPW015 Component Cell Model : US18650VT3

Page: 2 of 8

Check item The element which is given influence Presence of
change

Safety parts and mechanicalfAre the safety parts and mechanical components of
components this cell the same as those of the test completion

cell? -
Cathode material system Is cathode material system of this cell the same ag

that of the test completion cell? _
Anode material system [s anode material system of this cell the same as

that of the test completion cell? _
Electrolyte material system [Is electrolyte material system of this cell the same

as that of the test completion cell? _
Mass of cathode material Is mass difference of the design center of each cell

concerning cathode less than 20%? _
Mass of anode material Is mass difference of the design center of each cell

concerning anode less than 20%? _
[Mass of electrolyte Is mass difference of the design center of each cell

concerning electrolyte less than 20%? B
Mass of cell Is mass difference of the cell less than 20%?
Judgment result New Type or not Not new

QMJ-19-01-06-F003, 5 2017/07/01




Tohoku Murata Manufacturing Co., Ltd. Page: 3 of
1-1 Shimosugishita, Takakura, Hiwada-machi, Koriyama-shi, Fukushima, 963-0531 Japan )
Phone: +81-24-955-7770 / Fax: +81-24-955-7808

B : Checklist for Judging New Type Battery or not

Confirmation of presence of change in “The element which is given influence”
(Change = (O. Nochange = —)
When there is no change in all items, it is NOT considered to be a New Type Battery

Battery Pack Model : LIPWO015

Test Item (Function) The element which is given influence Presence of
change
T1 . » Crimped part, Gasket (Cell)
Altitude Simulation - Gas Release Vent, Cell Case (Cell)
(Decompression load) + Pack (Plastic) Case .
» Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
+ Coating materials
T2 : - Crimped part, Gasket (Cell)
Thermal Shock + Gas Release Vent, Cell Case (Cell)
(Repetition of high temp. and} - Finished state of Wound Electrodes (Cell)
low temp.) + Pack (Plastic) Case -
+ Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
+ Coating materials
T3 : Vibration * Finished state of Wound Electrodes (Cell)
(Vibration load) - Electric wiring member
+ Electronic Parts on a circuit board -
- Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock + Wiring Member
(Shock load) « Electronic Parts on a circuit board
+ Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
» Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |+ Over-voltage Protection
(Short current) « Current Control Device
.+ Safety Device of cell (Cell) -
* Lead Tab
T6(Cell) : Impact,” Crush + Separator (Cell) _
{(Crash load) + Insulation State in a cell (Cell)
T7(Pack) : Overcharge » Overcharge Protection
' (Charge load) + Thermal Device -
- Safety Device of cell (Cell)
T8(Cell) : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) B
Mass of battery pack s mass difference of the battery pack less than -
20%?
Judgment result New Type or not Not new

QMJ-19-01-06-F003, BT 2017/07:01




No: QA-7344
ERER = DATE: 2017/10/,05
Test Result of UN Recommendations Part 1 PAGE: 4 of 8 Page
R84 /Murata Model Namd L IPWO002
{& Fit2JL/Cell Model Name JUS18650V1 8 A%/ Configuratior 2P5S
SRERIB T/ Test Company |#R &4t WALFEBBERT ARILEER

X/ Address T963-0531 BB RELT BMBAREHE T T 1-1)EEE/Tel +81-24-958-3817%;
BUERE/Test Room RLMRBE/BNRBRE | HBHIR/ Test Dates T a0t 2003707720
)52 5 4/ Criterion UN Manfjal of Tests and Criteria 5th revised edition Amendment 2, Part 10,
subsection 38.3 ,
HERR 5/ Test Name T : B EYab-Yas i B Attitude Simulation
= =TT TR T
sa | HoTLkEE SRERRI. Before RERE After Fﬁf%% gg::ﬁ:?iz BRI
No. Conditions Mass(g) ocVv (V) Mass (g) ocVv (V) <0'1%u{—s> <O0%LLED> Occurrence
i WEHAII 614.43 20.70 614.42 20.69 0.00 100.0 N
2 BT/ 614.83 20.69 614.81 20.69 0.00 100.0 N
3 First cycle, fully 614.44 20.69 614.40 20.69 0.01 100.0 N
4 charged 614.59 20.69 614.58 20.69 0.00 100.0 N
5 50@EH 441 614.63 20.70 614.61 20.70 0.00 100.0 N
6 HRB/ 614.46 20,70 614.43 20.70 0.00 100.0 N |
7 After 50 cycles, 614.54 20.70 614.52 20.70 0.00 100.0 N
8 fully charged 614.71 20.71 614.68 20.70 0.00 100.0 N
SER R ¥5/Test Name T2 RERR Thermal _
I e e BE e[ REEDE [ oot | maney
No. Conditions Mass{g) ocVv (V) Mass(g) ocv (V) OA%LLT> <O0%BLE> Occurrence:
1 DEHIN 614.55 20.65 61440 20.52 0.02 99.3 N
2 o Y 614.94 20.65 614.79 2051 0.02 99.3 N
3 First cycle, fully 614,56 20.65 614.38 20.51 0.03 99.3 N
4 charged 614,71 20.65 614.55 20.51 0.03 99.3 N
5 50@EH451 614.70 20.66 614.56 20.54 0.02 9%.4 N :
6 EFRE/ 61452 20,67 614.38 2054 0.02 99.4 N
7 |.After 50 cycles, 614.62 20.66 614.48 20.54 0.02 99.4 N
8 fully charged 614.78 20.67 614.64 20,54 0.02 99.4 N
HER AT/ Test Name T3 IRBFAE Vibration
B2 | SUILRE BRERR Before SBE  Aftor HEROE | ootttk | maamn,
No. Conditions Mass(g) ocv (V) Mass(g) ocV (V) (0: ;L%s; <;09€u ey Occurren;ce
1 EYAII 614.45 20.51 614.45 20.51 0.00 100.0 N
2 HIEE/ 614.83 20.51 614.83 20.50 0.00 100.0 N
3 First cycle, fully 614.45 20.51 614.45 20.50 0.00 100.0 N
4 charged 614.60 20.51 614.60 20.50 0.00 100.0 N
5 50445 614.62 20.53 614,62 20.53 0.00 100.0 N
6 EHE/ 614.44 20.54 614.44 20.54 0.00 1000 . N
7 After 50 cycles, 614.53 20.54 614.53 20.54 0.00 100.0 N
8 fully charged 614.69 20.54 614.69 20.53 0.00 100.0 N
HERE/ N . .
3 < . v 3 =2 L . W 2 M
Mass Loss (%) | OEHEE S 1g: 05%UTFT O1g< EHEE < 758: 02% T M 75 < EHEE : 01%LT
B%/0 ‘ T R 7<Rupture> U F <Fired WREL:D <Disassembly> FHEE):V <Ver;tihg>
sourrence L <lLeakage> REZL:N <No rupture, No fire, No disassembly, No venting, No leakage>

QS-B3407, ¥i=-7-1, 8X8T72013/06/17




No: QA-7344
S - DATE: 2017/10/05
Test Result of UN Recommendations Part 2 PAGE: 5§ of 8 Page

SEER 5/ Test Name T4 BBRAR Shock
2% | oL RiERAL pefore AR Aler e | oo | memmy
No. Conditions Mass(g) ocv (V) Mass (g) ocv (V) OABELTF> CO0KELEY OCCU"SR?G
1 SEHL 614.54 20.50 614.54 20.50 0.00 100.0 N
2 HRE/ 614.93 20.50 614.92 20.50 0.00 100.0 N’
3 | First eycle, fully | 614.52 20.50 614,52 20.50 0.00 100.0 N |
4 charged 614.68 20.50 614.67 20.50 0.00 100.0 N
5 SOEH4 b 614.65 20.53 614.65 20.53 0.00 100.0 N
6 BT/ 614.48 20.54 61448 20.54 0.00 100.0 N
7 | After 50 cycles, | 614.62 20.53 614.62 20.53 0.00 100.0 N
g | fully charged 614.78 20.54 614.78 20.53 0.00 100.0 N |
HER =/

Mass Loss (%) O EhER < 1g: 05%UTF DOlg< BMER < 75¢: 02%UT M 5 < BithHE : 0152F

BB :R <Rupture> FEM:F <Fire> THEY:D <Disassembly> F{EE):V (Venting>

FR/Ocourrence B L <Leakage> REZL:N <No rupture, No fire, No disassembly, No venting, No leakage>

SR 4 TR/ Test Name T5: S EEREER External Short Circuit

. e BRERERE/ Max. 5 . el B KR EREE/ Max. B
ff ﬁcjj}b&ﬁg Surface Temp::ature (°c) RRFERD |83 ﬂjj’)b&ﬁ“z Surface Tampl:;a;t‘ure (°c) ﬁ%ﬁmﬁ/
. onditions 170°C 2 Occurrence [No. Conditions 170°C> Occurrence
T, N i (+) N <l
1| wEgm T60°CELT N 5| som#470 T0CELT N
2 WBIE/ 160°CLL T N 6 EIRE/ 160°CELF N
3 | First cycle, fully 160°CELTF™ N 7 | After 50 cycles, fully 160°CLLF™ N
4 charged 160°CRAT N 8 charged 160°CRAT N |
R <Ruptured FEX:F <Fire> FEH:D <Disassembly>
$R/Ocourrence BN <No rupture, No fire, No disassembly>
SAEX 4 5/ Test Name T6: {#3E Impact
&8 | YOI ILRE BARERE/ Max. Surface .
No. Gonditions Temperature (°C) 170°C= 5 R Ocourrence
1 160°CLLT* N
2 MEYA I 160°CLLF* N
3 | SosEE/ T60°CBL T * N
First cycle, Ty
4 50% charged 160°CLLF* N
5 160°CLLF* N
I8 /Occurrence |FM:F <Fire> FEH:D <Disassembly> BREUL:N <No fire, No disassembly>
RERE ¥/ Test Name T7::83%%E Overcharge
ﬁf} %{,Zﬁ:ﬁjﬁ BRAHER . Occurrence fo% %ﬁi{;ﬁ? B MR Occurrence
11 mEs4on N 51 som#4om N
2 HWIRB/ N 6 EIRE/ N
3 First cycle, fully N 7 | After 50 cycles, fully N
4 charged N 3 charged N

I8% /Occurrence |Z&M:F <Fire> HBEH:D <Disassembly> SREAIL:N <No fire, No disassembly>

* Temperature Measurement by Thermolabel QS-B3407, #k5t-7-2, tKET2013/06/17



No: QRA~-7344
) 4 - H DATE: 2017/10/05
Test Resuit of UN Recommendations Part 3 PAGE: 6 of &8 Page

SER % ¥/ Test Name T8 SHHINE Forced Discharge

g2 | YUINLKE 8| HUFLIKEE - o5

No. Conditions RRHEER Occurrence No. Conditions HE R Ocourrence
1 N 11 N
2 N 12 N
3 N 13 N
4 | mEY1o0 N 14 | s0mEHAHIL N
5 TERE N 15 SEERE N
6 / First cycle, N 16 |/ After 50 cycles, N
7 | fully discharged N 17 | fully discharged N
8 N 18 N
9 N 19 N
10 N 20 N

MR <Rupture> S$EM:F <Fire> BE%:D <Disassembly>

HR/Occurrence R¥EHL:N <No rupture, No fire, No disassembly>

QS-B3407, #k=t~7-3, 2ET2013/06/17



No:  QA-7344

E@;@%%‘iﬂsﬁ ;};‘E@,’\g% DATE: 2017/10/05
Test Result of UN Recommendations for Package PAGE: 7 of 8 FPage
m”ﬁ/ i l
T oy |PSUR B BBERT BB R
R/ T963-0531 {EBRENILT BANEATBA T TI-1 BB/ 1g1-04-958-3811
EGEY BRERRARD/ RMES
%% Room AOMELMTEE |7, pates | 2011708/29~2011/08/30 70 L LP—108—009
A/ A AU
Murata Model Name LIPWOOSMKPD(J) /Quantity 10 pes
HHEtEIL/ R/ WasEm/
Cell Model Name US18650VT3 Configuration 2P58 PackagemFactory ZDL |
’l
Eﬁf;&@'/oup % T /Packing Group Number Il
JiE-EHEB/ R0/ Length(L) Fi /Wide (W) B E/Height (H) B & /Gross Weight (kg)
Dimensions and
Gross Weight 420 mm 160 mm 140 mm 7 ke
% TRER/Drop Test
AR E DT-100B
RERETF/ Eres R
Test condition /Drop height ;& 2m HEREER /Occurrence
ORI — mEIKFIZ/ LLvgaLiL/
Evf(%r%(g r?zzc/h 1B OETRR ﬂa;% t}l;e bottom %o&ea&ag} No damage liable to affect
s X KFEIZ/ Ly L/
drop) 2E B O TR ﬂ_a_}i_f)n the top %o Leakaég, No damage liable to affect
I REmZEKIIZ/ LU ML/
3@ B O THER flat on the long side No Leakage, No damage liable to affect
- EWEE AT/ TR 3 TRW
4@ HOETHER flat on theﬁfhort side , %) Leakafgge. No damage liable to affect
— a—F—(\8)x%/ LUVRiB7L/
Sth yet S[EIE D THAR on a corner No Leakage, No damage liable to affect
Xa—F —: PN B OIRE ZIT5F MEBR
" : A 3 B NEFBORLIIAIORE
i/ HEBERUROBE . SHEBEOT ’ 52/ N
B EROREERD S S5 &éﬁ&#ﬁé £ et &1%/0K
A E1 B ER/Stacking Test |
AR/ Test condition No SEREER /Occurrence
3mO) A8 E FR AR 8/ 22 B , |mR-ER-EALGL/
Equivalent package number stacked up 3m No leakage, No distortion, No
ARG EEEn/ 147 K , | ma R - ERGL/
Examination load calculation value g l_\%) leakage, No distortion, No
= : R BEeE - AL/
S BR% B B/ Weight Load 1 50 ke 3 No leakage, No distortion, No
SRE SRR HOTIIEDIL, REMIE, 8]
PR/ ZEOREMEBRLIIIUSIE, RITTOHEETR FE/ &4 /0K
Criterion Ct=Y. RIZ@EMOBERERREICT HLI7 | Judgment =
FEHMECTIHESEL,
™~
) > ( _ BENE
7 Koichi Miyota o '
Quality Assurance Department Sl ‘Ig' 17% / OK
Tohoku Murata Manufacturing Co., Ltd. 4

QS-B3407, #kzt-6-1, §15£2010/02/16



No:  QA-7344

E]@@J%%}t% Hﬂ/ﬂ;’%:ﬁi@ DATE: 2017/10/05
Test Result of UN Recommendations for Package PAGE: 8 of & Page
o oy |MRSUEH TLHBAUER ME R -
Egé .s T963-0531 EERMILTEMBESETHET11 '@TS/ +81-24-958-3811
%2;%% : om A5 EEMETEE 'Tiif%q:i/s 2012/11/28«@-2012/12/03 e LP—1211—004
/ [
Murag Model Name L!PWOOS(IT%UL*—:ETIL) iﬂéuaj}ti{? 10 pes
BRI/ WL/ _ Haslisir/
Cell Model Name US18650VT3 Configuration 2P-55 Package Factory ZDL
Pﬂac; kéin;gi Gr/oup 4% I /Packing Group Number Il
HE-EE £iD/Length(L) il /Wide (W) B &/Height (H) |[EE /Gross Weight (kg)
Dimensions and ‘
Gross Weight 441 mm 178 mm 165 mm 8 ke
% T ER/Drop Test
SAERER (R DT-100B
T ETEE :
Test condition /Drop height ;E 2m £ BER#AR /Occurrence
PV I mEKEIZ/ LU RREL/
;giv—:%r%(gjr T;c/h 1E18 O THER flat on the bottom I%o Leaka%, No damage liable to affect
I REZAEZ / LURIAEL/
drop) 2B B OFETHR flat on the top N§o Leakag. No damage liable to affect
70d S REEZKFIZ/ LLCgIBGL/
“th \SEIEOE TR flat on the long side No Leaka;ge, No damage liable to affect
H S HREZKFEZ/ ELLVIRIEBLL/
4 4EI B OFE TR flat on thgéhort side N%o Leakage, No damage liable to affect é
> 3rd [ a—F—(A) %/ LLNvgiBiaL/
5th 95t SEEOETHER on a corner {No Leakage, No damage liable to affect
T Xa—T— AR BORBE =T AMEREIR
” B NERBRUKDIGE. HETHORLARDRE \
*‘] i&ﬁ/ kA 34 r ¢ :*QJ E/ AN
e {Eﬁ’fg’;ﬁ;{‘fém‘“7 AT Moﬁ!ﬁ#é?bﬂ 5 Sodament &% /0K
A EHEER/Stacking Test
SRER4={tk/Test condition No SREEEEE /Ocourrence
BmOTBE B RE H/ 19 & | | BIR-EAEL/
Equivalent package number stacked up 3m No leakage, No distortion, No
REH R/ 1, [RE-EREAEL
Examination load calculation value € No leakage, No distortion, No
= ; ma-RE EAEL/
SRERTI B/ Weight Load 1 55 ke 2 |No leakage, No distortion, No
SREDITRENH-TIIESAL, RESRIE, 8
PIERLE/ EORLMEIBESILIURSIE. RIETFDOEELH HIE/ &1 /0K
Criterion Ui-Y. RIHEMOBEREARREIZT H&5% | Judgment =
FEHNELTIZALIEL, o
?7/ WM . REE
" Koichi Mlyota o B
Quality Assurance Departm(.ant T sl ﬁ’ 1% / OK
Tohoku Murata Manufacturing Co., Ltd. S

QS-B3407, #zX-6-1, $E2010/02/16



